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lllustrated Parts List

Instructions For Ordering Parts

ORDER PARTS FROM LANDOLL PARTS DISTRIBUTION CENTER

** Repair parts must be ordered through an Authorized Dealer **
PHONE NO: 1-800-423-4320 OR 1-785-562-5381 FAX NO: 888-527-3909
ORDER ONLINE: Dealer.landoll.com
IDENTIFICATION PLATE
The identification plate, which lists the model number and serial number, is located on the front of the frame
(See Figure 1-1.)
SERIAL NUMBER NOMENCLATURE

The serial number for the Models LT1016A, LT1016+4A, LT1020A, LT1216+4A, LT1220A, LT1420A, & LT1422A
Series Trailers are located on the identification plate.

Mig by / Landoll Corporation
Fabrique
par:
1-801 com
Date Mfd: Type/Ty
GVWR/ PNEU:
Rim/Jante i 2 NBE

Figure 1-1: Identification Plate and Location
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TRAILER
ASSEMBLIES

DECALS
ELECTRICAL
ASSEMBLIES
Figure 1-2: General Assembly
General Assembly
ITEM PAGE NO. DESCRIPTION QTy.
1 1-3-1-5 DECALS
2 1-6 - 1-30 TRAILER ASSEMBLIES
3 1-32 - 1-43 ELECTRICAL ASSEMBLIES
4 1-44 - 1-51 AXLES
5 1-52 - 1-63 CYLINDER & OPTIONS
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DANGER

To prevent serious Injury or death
from pinching:

© Keep all persons and objects clear
while any part of this machine Is In
motion.

2873010338

LiiEED

5 12

Ly sl

"Iy

| IMPORTANT |

CLOSE NEEDLE VALVE TO
KEEP BED TILTED. OPEN
NEEDLE VALVE TO ALLOW

\ BED TO TILT FREELY. )

7 10 13

Figure 1-3: Decal Installation (1 of 2)
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STREET SIDE GOOSENECK
LT1420A, LT1422A

TOP VIEW OF HITCH
LT1020A, LT1220A, LT1420A, LT1422A

LT1016A, LT1020A, LT1220A, LT1420A, LT1422A

6 7 3 2
J
R G

LT1016+4A, LT1216+4A

Figure 1-4:

Decal Installation (2 of 2)
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Decal Installation

ITEM PART NO. DESCRIPTION QTy.

202365 DECAL PLACEMENT LT1016A

202346 DECAL PLACEMENT LT1016+4A

202353 DECAL PLACEMENT LT1020A

201618 DECAL PLACEMENT LT1216+4A

201592 DECAL PLACEMENT LT1220A

201583 DECAL PLACEMENT LT1420A

196597 DECAL PLACEMENT LT1422A
1 106544 ANTISLIP TAPE,BLK 4INX60FT RL REF
2 12420301-017 RIVET,BLIND .156 X 1/4 GRIP 4
3 155780 TRAILER VIN PLATE B 1
4 196167 DECAL LANDOLL SMALL 2
5 196170 DECAL LETTER A SMALL 2
6 196172 DECAL BOWTIE SMALL 2
7 196173 DECAL POWDERCOAT SMALL 1
8 196177 DECAL HIGHWAY L LARGE 2

(USED W/ LT1016A, LT1016+4A, LT1020A, LT1216+4A, & LT1220A)
9 199202 DECAL - LT1016A 2
9 199184 DECAL - LT1016+4A 2
9 199203 DECAL - LT1020A 2
9 199204 DECAL - LT1216+4A 2
9 199205 DECAL - LT1220A 2
9 199206 DECAL - LT1420A 2
9 196184 DECAL - LT1422A 2
10 114910 DECAL, IMPORTANT BED TILT 1
(USED W/ LT1020A, LT1220A, LT1420A, & LT1422A)

11 196165 DECAL HIGHWAY L (USED W/ LT1420A, & LT1422A) 2
12 2-573-010335 DECAL, DANGER PINCHING 2
13 3-573-010377 DECAL, 2 IN. REFLEXITE TAPE,RD/WHT REF
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Bed to Frame Assemblies
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Figure 1-5: Bed To Frame Assembly - Electric Brakes (LT1016A)
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Bed To Frame Assembly - Electric Brakes (LT1016A)

ITEM PART NO. DESCRIPTION QTy.
202356 BED/FRAME ASSY, LT1016A -
202362 BED/FRAME ASSY, LT1016A W/ 12K JACK -
202364 BED/FRAME ASSY, LT1016A W/ ANCHOR *
202359 BED/FRAME ASSY, LT1016A 10 IN CENTERS *
202361 BED/FRAME ASSY, LT1016A 12 IN CENTERS *
202360 BED/FRAME ASSY, LT1016A W/ LK *
202363 BED/FRAME ASSY, LT1016A W/ LK & 12K JACK .
1 107115 AXLE, ELEC. W/E-Z 8-BOLT (See Figure 1-23) 2 =2 2 2 2 2 2
2 107116 CLAMP, BED HOLD-DOWN 11 1 1 1 1 1
3 107133 PLATE,CHANNEL REINF CT816 4 4 4 4 4 4 4
4 107144 PIN, TAG PIVOT 2 2 2 2 2 2 2
5 107229 CYLINDER 2-1/2X16 (See Figure 1-27) 1 1 1 1 1 1 1
6 107479 HOSE ASSY 3/8X17 3/8MPT ENDS 11 1 1 1 - -
(USED W/OUT TILT LOCK KIT)
6  3-397-010279-4 HOSE ASSY 3/8X10 3/8MPT ENDS e
(USED W/ TILT LOCK ASSEMBLY)
7 113479 HOOK,3/8 CLEVIS SLIP 2 2 - 2 2 2 2
7 126886 HOOK CLEVIS 1/2 CHAIN W/LATCH - 2 e e
8  3-174-010018036 CHAIN 3/8 HI TEST ZINC 3FT 2 2 - 2 2 2 2
8 130094 CHAIN 1/2 X 72 SPECTRUM 8 ZP - e 2 e e
9 126889 CHAIN CONNECTING LINK 1/2 GR8 - - 2 - - = =
10 120515 TUBE RD 1-1/4X13/16X1-7/8 11 1 1 1 1 1
11 120525 PIN, RD 3/4X6-1/4 1 1 1 1 1 1 1
12 120526 FRAME WELDMENT LT1016 1 - - 1 11 -
12 130214 FRAME WLDMT LT1016 W ANCHOR e
12 123864 FRAME WLDMT LT1016 W/12K JACK e T,
13 143236 TIRE & RIM 235/80R16 LR E (ITEMS 14-16) 4 4 4 4 4 4 4
14 105579 RIM,STEEL 16X6 - 8-BOLT 4 4 4 4 4 4 4
15 143237 TIRE,235/80R16 LRE IMPORT A 4 4 4 4 4 4 4
16 TR416 VALVE STEM TUBELESS TIRE 4 4 4 4 4 4 4
17 150076 MANUAL TUBE, 4-1/4 ID 1 1 1 1 1 1 1
18 202366 FRAME, BED, WELDMENT LT1016A 11 1 - -1
18 202368 FRAME,BED,WLDMT TAG 12IN CTRS e T
18 202369 FRAME,BED,L1016A 10IN CNTRS e
19 1-007-010005  3/8 90 SWVL W/3/32 REST RICT 1 1 1 1 1 2 2
20 3-128-010036  BRAKE CONTROLLER ELECTRONIC 11 1 1 1 1 1
(OPTION) (NOT SHOWN) (LOCATED IN CAB)
21  3-375-010624  HITCH PINTLE FEMALE ADJ (OPTION) (NOT 1 1 1 1 1 1 1
SHOWN)
22 3-375-010625  HITCH 2-5/16 BALL FEMALE ADJ 11 1 1 1 1 1
23 122962 SCREW, HEX CP 5/8-11X4-1/2GR8 2 2 2 2 2 2 2
24 1-512-010002-13 NUT HEX SELF-LOCK 5/8-11 GRC 2 2 2 2 2 2 2
25  1-512-010005-01 NUT,HEX,SLFLKG GRB 1/4-20 3 3 3 3 3 7 7
26  1-512-010005-09 NUT,HEX,SLFLKG, 1/2-13 GRB 34 34 34 36 36 34 34
27  1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 8 8 8 8 8 8 8
28  1-557-010362-51 PIN, COTTER 3/16X1-1/2 4 4 4 4 4 4 4
29  1-654-010047-05 SCREW, HX CP 1/4-20UNCX7/8 GR5 3 3 3 3 3 3 3
30  1-654-010051-05 SCREW,HEX CAP 3/8-16UNCX1 GR5 4 4 4 4 4 4 4
31  1-654-010055-03 SCREW,HEX CAP,1/2-13UNCX1-1/2 32 32 32 32 32 32 32
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Bed To Frame Assembly - Electric Brakes (LT1016A)
ITEM PART NO. DESCRIPTION QTy.
32 1-654-010055-05 SCEW, HEX 1/2-13 UNC X 2 GR5 2 2 2 2 2 2 2
33 1-654-010055-07 SCREW HX CP 1/2-13UNCX2-1/2 -- -- -- 2 2 -- --
34 1-654-010059-03 SCREW 5/8-11UNCX1-1/2 HXCP G5 8 8 8 8 8 8 8
35 1-861-010032-07 WASHER,FLAT 1/4 ZP 3 3 3 3 3 7 7
36 1-861-010032-15 WASHER, FLAT 1/2 W ZP/CD 34 34 34 36 36 34 34
37 1-861-010032-19 WASHER, FLAT 5/8 W ZP/CD 8 8 8 8 8 8 8
38 1-861-010034-11 WASHER, LKG HLCL SPR, 3/8 4 4 4 4 4 -- --
39 2092-6-6S TEE,#6NPT,1MALE, 2 FEMALE 1 1 1 1 1 1 1
40 3-557-010052 PIN FT EXT LOW 1 1 1 1 1 1 1
41 108195 BAR, WINCH CNTR-WEIGHT -- -- -- 2 2 -- --
42 130771 JACK, BOLT-ON 7K (See Figure 1-30) 1 -- 1 1 1 1 --
42 124242 JACK WELDMENT, 12K LT (See Figure 1-30) -- 1 -- -- -- -- 1
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Table provided for general use.

NOTES:
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Figure 1-6: Bed To Frame Assembly - Surge Brakes (LT1016A)
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Bed To Frame Assembly - Surge Brakes (LT1016A)

ITEM  PART NO. DESCRIPTION QTy.
202357 BED/FRAME LT1016A S-BRAKE 12 IN. CROSSMEMBERS -
202358 BED/FRAME 1016A SURGE BRAKE *
1 1-007-010005 90 DEG. UNION ADAPTER W/ 3/32 RESTRICTOR 1 1
2 1-512-010003-06  NUT, HEX, SLFLKG W/NYL #10-24 7 7
3 1-512-010005-01  NUT, HEX, SLFLKG, 1/4-20 UNC, GRB 3 3
4 1-512-010005-09  NUT, HEX, SLFLKG, 1/2-13 UNC, GRB 36 34
5 1-512-010005-13  NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 8 8
6 1-557-010362-51  PIN, COTTER, 3/16 X 1-1/2 4 4
7 1-654-010047-05  SCREW, HEX, 1/4-20UNCX7/8, GR5 3 3
8 1-654-010051-05  SCREW, HEX, 3/8-16UNCX1, GR5 4 4
9 1-654-010055-03  SCREW, HEX, 1/2-13UNCX1-1/2, GR5 32 32
10 1-654-010055-05  SCREW, HEX, 1/2-13UNCX2, GR5 2 2
11 1-654-010055-07  SCREW, HEX, 1/2-13UNCX2-1/2, GR5 2 -
12 1-654-010059-03  SCREW, HEX, 5/8-11UNCX1-1/2, GR5 8 8
13 1-656-010003051  SCREW, RD HD MACH #10-24X3/4 7 7
14 1-796-010003-02  TIE STRAP, 14 IN. REF REF
15 1-861-010032-03  WASHER, FLAT, ZP/CD, #10 7 7
16 1-861-010032-07  WASHER, FLAT, ZP/CD, 1/4W 3 3
17 1-861-010032-15  WASHER, FLAT, ZP/CD, 1/2W 36 34
18 1-861-010032-19  WASHER, FLAT, ZP/CD, 5/8W 16 16
19 1-861-010034-11  WASHER, LKG, HLCL SPR, 3/8 4 4
20 105-0154 BRAKE FLUID, DOT3 REF REF
21 105-0722 HYDRAULIC OIL - MOBIL DTE13 REF REF
22 107116 CLAMP, BED HOLD DOWN 1 1
23 107133 PLATE, CHANNEL REINF CT816 4 4
24 107144 PIN, TAG PIVOT 2 2
25 107229 CYLINDER, 2-1/2 X 16 (See Figure 1-27) 1 1
26 107479 HOSE ASSEMBLY, 3/8 X 17, 38 MPT ENDS 1 1
27 108195 BAR, WINCH COUNTERWEIGHT 2 -
28 109597 AXLE, HYDRAULIC W/ E-Z LUBE 8-BOLT (See Figure 1-24) 2 2
29 113479 HOOK, 3/8 CLEVIS SLIP 2 2
30 120515 TUBE, ROUND, 1-1/4 OD X 13/16 ID X 1-7/8 1 1
31 120525 PIN, RD, 3/4X6-1/4 1 1
32 120698 FRAME WLDMT LT1016A S-BRAKE 1 1
33 143236 TIRE & RIM 235/80/R16 LR E 4 4
34 150076 MANUAL HOLDER, 4-1/4 ID 1 1
35 202368 FRAME BED WLDMT TAG 12 IN. CENTERS 1 -
35 202366 FRAME, BED WLDMT LT1016A - 1
36 2092-6-6S TEE, #6 NPT, 1 MALE, 2 FEMALE 1 1
37 239-9076-1 CLAMP SUPPORT, 1/4 ID #DG4 7 7
38 3-557-010052 PIN, FRONT EXT SUPPORT, LOWER 1 1
39 3-174-010018036  CHAIN 3/8 X 36 IN. 2 2
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Figure 1-7: Surge Brake Line Schematic (LT1016A)
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Surge Brake Line Schematic (LT1016A)

ITEM PART NO. DESCRIPTION QTy.
202357 BED/FRAME ASSEMBLY 1016A SURGE BRAKE 12 IN. XM REF
1 109968 BRAKE HOSE W/ 3/8-24 ENDS 4
2 109969 BRAKE 3/16 STEEL LINE X 72 IN. 3
3 109970 BRAKE 3/16 STEEL LINE X 6 IN. 6
4 109971 FITTING, HYD. BRK SRV TEE, 3/16 1
5 109972 FITTING, HYD BRAKE TEE, 3/16 2
6 3-158-010004 UNION, INVERTED FLARE 3/16 5
7 3-158-010012 3/16 STEEL BRAKE LINE X 40 IN. 1
8 3-158-010015 BRAKE 3/16 STEEL LINE X 30 IN. 1
9 3-187-010018 CLIP, 1/4 HYD BRAKE HOSE 300 4
10 1-316-010013 HOSE 1/4 LOW PRESSURE FUEL (USED AS HOSE WRAP) REF
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Figure 1-8: Electric Brakes (LT1020A & LT1220A)
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Figure 1-9: Electric Brakes (LT1020A & LT1220A)
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Electric Brakes (LT1020A & LT1220A)

ITEM PART NO. DESCRIPTION QTy.
202347 BED/FRAME ASSEMBLY, LT1020A *
201593 BED/FRAME ASSEMBLY, LT1220A *
1 1-007-010005 90 UNION ADAPTER W/3/32 RESTRICTOR 1 1
2 1-397-010312158 HOSE ASSY, 3/8X158, 3/8 MPT ENDS 1 -
2 3-397-010269 HOSE ASSY, 3/8X164 (3/8 ENDS) -- 1
3 1-511-010001-07 NUT, HEX JAM 5/8-11 2 2
4 1-512-010005-01 NUT, HEX, SLFLKG 1/4-20UNC, GRB 7 7
5 1-512-010005-05 NUT, HEX, SLFLKG 3/8-16 UNC, GRB (USED WITH 3-181-010008) 9 9
6 1-512-010005-09 NUT, HEX, SLFLKG 1/2-13 UNC, GRB 34 34
7 1-512-010005-13 NUT, HEX, SLFLKG 5/8-11 UNC, GRB 8 8
8 1-557-010362-51 PIN, COTTER, 3/16 X 1-1/2 4 4
9 1-654-010047-05 SCREW, HEX, 1/4-20UNC X 7/8, GR5 3 3
10 1-654-010051-05 SCREW, HEX, 3/8-16UNC X 1, GR5 4 4
11 1-654-010055-03 SCREW, HEX, 1/2-13UNC X 1-1/2, GR5 32 32
12 1-654-010055-05 SCREW, HEX, 1/2-13UNC X 2, GR5 2 2
13 1-654-010059-03 SCREW, HEX, 5/8-11UNC X 1-1/2, GR5 8 8
14 1-654-010059-05 SCREW, HEX, 5/8-11UNC X 2, GR5 2 2
15 1-861-010032-07 WASHER, FLAT, ZP/CD, 1/4W 7 7
16 1-861-010032-15 WASHER, FLAT, ZP/CD, 1/2W 34 34
17 1-861-010032-19 WASHER, FLAT, ZP/CD, 5/8W 8 8
18 1-861-010034-11 WASHER, LKG, HLCL SPR, 3/8 4 4
19 107115 AXLE, ELECTRIC, W/E-Z LUBE (See Figure 1-23) 2 -
19 120968 AXLE, ELECTRIC, W/E-Z LUBE - 8-BOLT (See Figure 1-23) -- 2
20 107116 CLAMP, BED HOLD DOWN 1 1
21 107133 PLATE, CHANNEL REINFORCEMENT CT816 4 4
22 107144 PIN, TAG PIVOT 2 2
23 107229 CYLINDER, 2-1/2X16 1 1
24 113479 HOOK, 3/8 CLEVIS SLIP 2 2
25 113509 RESERVOIR, 31 CU. IN. DIAPHRAGM 1 1
26 113524 VALVE, FLOW CONTROL 1 1
27 113893 ADAPTER-90 3/8 PIPE - 1/16 ORF 1 1
28 114085 U-BOLT, 1/4-20 X 3-1/2 DIA ZP 2 2
29 120979 FRAME, WLDMT 20FT TAG 1 --
29 121299 FRAME, WLDMT, LT1220 -- 1
30 133609 PIVOT ADJUST, BED FRAME LT 1 1
31 143236 TIRE AND RIM 235/80/16 LR E 4 4
32 150076 MANUAL HOLDER 1 1
33 201590 FRAME, BED, WLDMT, 1020A 1 -
33 201595 FRAME, BED, WLDMT, 1220A - 1
34 2045-6-6S ADAPTER, 3/8 PIPE - 3/8 PIPE SWVL 1 1
35 2049-6-6S 45 SWIVEL, 3/8 MALE 3/8 FEMALE 1 1
36 2092-6-6S TEE, #6 NPT, 1 MALE, 2 FEMALE 1 1
37 2216-6-8S 3/8 FPT 3/4 MPT O-RING ADAPTER 1 1
38 2256-6-6S TEE, 37 INTERNAL FLARE, PIPE ADAPTER 1 1
39 3-181-010008 BOTTOM HOSE CLAMP (NOT SHOWN) 9 9
40 3-397-010235 HOSE ASSY, 3/8X144 3/8MPT ENDS 1 -
40 3-397-010279154 HOSE, 3/8X154 (3/8NPT ENDS) -- 1
41 3-557-010052 PIN, FRONT EXT SUPPORT, LOWER 2 2
42 3-659-010013 SEAL, NEOPRENE SPONGE (NOT SHOWN) 1 1
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Figure 1-10: LT1020A & LT1220A Surge/Electric Brakes
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LT1020A & LT1220A Surge/Electric Brakes

ITEM PART NO. DESCRIPTION QTy.
201601 BED/FRAME ASSEMBLY, 1020A S-BRAKE (REF ONLY) *
201602 BED/FRAME ASSEMBLY, 1220A S-BRAKE (REF ONLY) *
1 120634 FRAME, WLDMT, S-BRAKE LT1020 REF REF
2 3-158-010015 BRAKE, 3/16 STEEL LINE X 30 IN. 2 2
3 3-158-010004 UNION, INVERTED FLARE 3/16 8 8
4 3-158-010021 BRAKE 3/16 STEEL LINE X 51 IN. 1 1
5 109969 BRAKE 3/16 STEEL LINE X 72 IN. 3 3
6 109971 FITTING, HYD BRAKE SRV TEE, 3/16 1 1
7 109972 FITTING, HYD BRAKE TEE, 3/16 2 2
8 109968 BRAKE HOSE W/ 3/8-24 ENDS 4 4
9 109970 BRAKE 3/16 STEEL LINE 30 IN. 6 6
10 3-187-010018 CLIP, 1/4 HYD BRAKE HOSE 300 4 4
11 3-158-010012 3/16 STEEL BRAKE LINE 40 IN. 1 1
12 3-158-010003 3/16 STEEL BRAKE LINE 12 IN. 1 1
13 201590 FRAME, BED, WLDMT 1020A REF -
14 201595 FRAME, BED, WLDMT 1220A -- REF
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Figure 1-11: LT1216-4A Bed to Frame Assembly - Electric Brake
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LT1216-4A Bed to Frame Assembly - Electric Brake

ITEM PART NO. DESCRIPTION QTy.
201613 BED/FRAME ASSEMBLY LT1216-4A
1 107116 CLAMP, BED HOLD DOWN 2
2 107133 PLATE, CHANNEL REINFORCEMENT, CT816 4
3 107144 PIN, TAG PIVOT 2
4 107229 CYLINDER, 2-1/2 X 16 1
5 107479 HOSE ASSEMBLY, 3/8 X 11, 3/8 ENDS 1
6 113473 HOOK, 3/8 CLEVIS SLIP 2
7 113670 WELDMENT, BED HOLDDOWN LT1016-4 2
8 113893 ADAPTER - 90 - 3/8 PIPE - 1/16 ORF 1 1
9 120968 AXLE, ELECTRIC W/E-Z LUBE - 8-BOLT (See Figure 1-23) 2
10 127078 WELDMENT, FRAME 1216-4 1
11 143236 TIRE & RIM 235/80/16 LR F 4
12 150076 MANUAL HOLDER, 4-1/4 IN 1
13 192738 ANCHOR WLDMT HOLD-DOWN 2
14 201611 FRAME, BED, LT1216-4A, W/12 IN. X-M 1
15 201612 DECK RIGID, 4 FT. W/12 IN. X-MBR 1
16 1-511-010001-05 NUT, HEX JAM, 1/2-13 4
17 1-512-010005-01 NUT, HEX, SLFLKG, 1/4-20 UNC, GRB 3
18 1-512-010005-05 NUT, HEX, SLKFLK, 3/8-16 UNC, GRB 16
19 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 UNC, GRB 34
20 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 12
21 1-5657-010362-51 PIN, COTTER, 3/16 X 1-1/2 4
22 1-654-010047-05 SCREW, HEX, 1/4-20UNCX7/8, GR5 3
23 1-654-010051-06 SCREW, HEX, 3/8-16UNCX1-1/4, GR5 16
24 1-654-010055-03 SCREW, HEX, 1/2-13UNCX1-1/2, GR5 32
25 1-654-010055-05 SCREW, HEX, 1/2-13UNCX2, GR5 2
26 1-654-010059-03 SCREW, HEX, 5/8-11UNCX1-1/2, GR5 10
27 1-654-010059-05 SCREW, HEX, 5/8-11UNCX2, GR5 2
28 1-861-010032-07 WASHER, FLAT, ZP/CD, 1/4W 3
29 1-861-010032-10 WASHER, FLAT, ZP/CD, 3/8N 8
30 1-861-010032-11 WASHER, FLAT, ZP/CD, 3/8W 8
31 1-861-010032-15 WASHER, FLAT, ZP/CD, 1/2W 34
32 1-861-010032-19 WASHER, FLAT, ZP/CD, 5/8W 12
33 105-0722 HYDRAULIC OIL, RYKON, MV-AMOCO (NOT SHOWN) 0.25
34 2092-6-6S TEE, #6 NOT, 1 MALE, 2 FEMALE 1
35 3-557-010052 PIN, FRONT EXT SUPPORT, LOWER 2
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Figure 1-12: LT1420A Bed to Frame - Pintle Hook (1 of 2)
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Figure 1-13: LT1420A Bed to Frame - Pintle Hook (2 of 2)
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LT1420A Bed to Frame - Pintle Hook
ITEM PART NO. DESCRIPTION QTYy.
201585 BED/FRAME ASSEMBLY LT1420A DC TIRE GALVANIZED *
201586 BED/FRAME ASSEMBLY LT1420A DC TIRE *
201588 BED/FRAME ASSEMBLY LT1420A *
1 1-007-010005 90 UNION ADAPTER W/ 3/32 RESTRICTOR 1 1 1
2 1-511-010001-07 NUT, HEX JAM, 5/8-11 2 2 2
3 1-512-010002-15 NUT, HEX, SLFLKG, 3/4-10 UNC, GRB 4 4 4
4 1-512-010005-01 NUT, HEX, SLFLKG, 1/4-20 UNC, GRB 7 7 7
5 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC, GRB 9 9 9
6 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 UNC, GRB 34 34 34
7 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 16 16 16
8 1-557-010362-51 PIN, COTTER, 3/16 X 1-1/2 4 4 4
9 1-654-010047-05 SCREW, HEX, 1/4-20UNCX7/8 GR5 3 3 3
10 1-654-010051-05 SCREW, HEX, 3/8-16UNCX1 GR5 4 4 4
11 1-654-010055-03 SCREW, HEX, 1/2-13UNCX1-1/2 GR5 32 32 32
12 1-654-010055-05 SCREW, HEX, 1/2-13UNCX2 GR5 2 2 2
13 1-654-010059-05 SCREW, HEX, 5/8-11UNCX2 GR5 2 2 2
14 1-654-010059-17 SCREW, HEX, 5/8-11UNCX6 GR5 4 4 4
15 1-654-010061-07 SCREW, HEX, 3/4-10UNCX2-1/2 GR5 (NOT SHOWN, PINTLE 4 4 4
HOOK ASSEMBLY)
16 1-861-010032-07 WASHER, FLAT, ZP/CD 1/4W 7 7 7
17 1-861-010032-15 WASHER, FLAT, ZP/CD 1/2W 34 34 34
18 1-861-010032-19 WASHER, FLAT, ZP/CD 5/8W 16 16 16
19 1-861-010032-21 WASHER, FLAT, ZP/CD 3/4W (NOT SHOWN, PINTLE HOOK 41 41 41
ASSEMBLY)
20 1-861-010034-11  WASHER, LKG, HLCL SPR, 3/8 4 4 4
21 1-861-010034-17 WASHER, LKG, HLCL SPR, 3/4 (NOT SHOWN, PINTLE HOOK 4 4 4
ASSEMBLY)
22 105-0722 HYDRAULIC OIL, MOBILE DTE13 (NOT SHOWN) 1 1 1
23 107116 CLAMP, BED HOLD DOWN 1 1 1
24 107144 PIN, TAG PIVOT 2 2 2
25 107229 CYLINDER, 2-1/2 X 16 (See Figure 1-27) 1 1 1
26 109740 SCREW, HEX CAP 5/8-11 X 1-3/4 GR8 12 12 12
27 113509 RESERVOIR, 31 CU. IN. DIAPHRAGM 1 1 1
28 113524 VALVE, FLOW CONTROL 1 1 1
29 113893 ADAPTER - 90 - 3/8 PIPE - 1/16 ORF 1 1 1 1
30 114085 U-BOLT, 1/4-20 X 3-1/2 DIA. ZP 2 2 2
31 124242 JACK WELDMENT, 12K LT14 1 1 1
32 126009 PLATE, CHANNEL REINFORCEMENT LT14 4 4 4
33 126013 FRAME, WLDMT, LT1420 STD 1 1 -
34 133609 PIVOT ADJUST, BED FRAME LT 1 1 1
35 1385 PINTLE EYE (NOT SHOWN, PINTLE HOOK ASSEMBLY) 1 1 1
36 150076 MANUAL HOLDER, 4-1/4 IN. ID 1 1 1
37 151224 TIRE & RIM 215/75/R17.5 DC LT14 - 4 4
38 161885 TIRE & RIM 215/75/R17.5 MICHELIN LT14 4 - -
39 198205 GALVANIZING OF 126013 (NOT SHOWN, FINISHING OPTION) -- - 1
40 201578 FRAME, BED, WELDMENT LT1420A 1 1 -
41 201587 GALVANIZING OF 201578 (NOT SHOWN, FINISHING OPTION) - - 1
42 2045-6-6S ADAPTER, 3/8 PIPE TO 3/8 PIPE SWVL 1 1 1
43 2049-6-6S 45 SWIVEL 3/8 MALE, 3/8 FEMALE 1 1 1
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LT1420A Bed to Frame - Pintle Hook

ITEM PART NO. DESCRIPTION QTy.
44 2092-6-6S TEE, #6 NPT, 1 MALE, 2 FEMALE

45 210383 AXLE, ELECTRIC, W/ E-Z LUBE, 8-BOLT 96 (See Figure 1-26)

46 210384 AXLE, ELEC., W/ E-Z LUBE, 8-BOLT 96 MOD (See Figure 1-26)

47 2216-6-8S 3/8 FPT 3/4 MPT O-RING ADAPTER

48 2256-6-6S TEE 37 INTERNAL FLARE, PIPE ADAPTER

49 3-174-010018036 CHAIN, 3/8 X 36

50 3-174-010042 CHAIN LINK CONNECTING 3/8
51 3-181-010008 BOTTOM HOSE CLAMP

52 3-382-010019 HOOK, EYE, W/LATCH ASSEMBLY
53 3-397-010269 HOSE ASSEMBLY, 3/8X164, 3/8 ENDS

54 3-397-010279154 HOSE ASSEMBLY, 3/8X154, 3/8NPT ENDS
55 3-557-010052 PIN, FRONT EXT SUPPORT, LOWER

= (N == N[O AN == |t
- N == NNO DN == =t
=N == N[O AN == |t

56 3-659-010013 SEAL, NEOPRENE SPONGE (NOT SHOWN)
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Figure 1-14: LT1420A & LT1422A - Bed to Frame Assembly - Gooseneck Type (1 of 3)
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Figure 1-15: LT1420A & LT1422A - Bed to Frame Assembly - Gooseneck Type (2 of 3)
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Figure 1-16: LT1420A & LT1422A - Bed to Frame Assembly - Gooseneck Type (3 of 3)
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LT1420A & LT1422A - Bed to Frame Assembly - Gooseneck Type

ITEM  PART NO. DESCRIPTION QTy.
201576 BED/FRAME ASSEMBLY, LT1422A G/N
1 107116 CLAMP, BED HOLD-DOWN 2
2 107144 PIN, TAG PIVOT 2
3 107229 CYLINDER, 2-1/2 X 16 (See Figure 1-27) 1
4 108336 SCREW, BHSC 3/8-16UNCX1 3
5 109740 SCREW, HEX CAP 5/8-11 X 1-3/4 GR8 12
6 116509 RESERVOIR, 31 CU. IN. DIAPHRAGM 1
7 113524 VALVE, FLOW CONTROL 1
8 113893 ADAPTER - 90 -3/8 PIPE - 1/16 ORIFICE 1
9 114085 U-BOLT, 1/4-20 X 3-1/2 DIA ZP 2
10 126009 PLATE, CHANNEL REINFOREMENT LT14 4
11 130405 SCREW, BHSC 3/8-16UNCX1-1/4 2
12 133609 PIVTO ADJUST, BED FRAME LT 1
13 147025 JACK WLDMT, 12K LT1420 G/N 1
14 147154 TUBE WLDMT, HANDLE EXT 1420 G/N 1
15 147168 COVER, TOOLBOX BTM 1420G/N 2
16 147182 FRAME, WLDMT, LT1420 G/N 1
17 150076 MANAL HOLDER, 4-1/4 ID 1
18 151224 TIRE & RIM 215/75/17.5 DC LT14 4
19 153189 LID WLDMT TOOLBOX 1420 G/N 1
20 201570 FRAME, BED, WELDMENT LT1422A 1
21 210383 AXLE, ELECTRIC, 8K E-Z, 8-BOLT 96 (See Figure 1-26) 1
22 210384 AXLE, ELECTRIC, 8K E-Z, 96 MOD (See Figure 1-26) 1
23 1-007-010005 90 DEG UNION ADAPTER W/ 3/32 RESTRICTOR 1
24 1-511-010001-07  NUT, HEX JAM 5/8-11 2
25 1-512-010005-01  NUT, HEX, SLFLKG, 1/4-20 UNC, GRB 7
26 1-512-010005-05  NUT, HEX, SLFLKG, 3/8-16 UNC, GRB 32
27 1-512-010005-09  NUT, HEX, SLFLKG, 1/2-13 UNC, GRB 34
28 1-512-010005-13  NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 16
29 1-557-010362-51  PIN, COTTER, 3/16 X 1-1/2 4
30 1-654-010047-05  SCREW, HEX, 1/4-20UNCX7/8 GR5 3
31 1-654-010051-05  SCREW, HEX, 3/8-16UNCX1 GR5 4
32 1-654-010051-08  SCREW, HEX, 3/8-16UNCX1-3/4 GR5 8
33 1-654-010051-09  SCREW, HEX, 3/8-16UNCX2 GR5 1
34 1-654-010051-11  SCREW, HEX, 3/8-16UNCX2-1/2 GR5 2
35 1-654-010055-03  SCREW, HEX, 1/2-13UNCX1-1/2 GR5 32
36 1-654-010055-05  SCREW, HEX, 1/2-13UNCX2 GR5 2
37 1-654-010059-05  SCREW, HEX, 5/8-11UNCX2 GR5 2
38 1-654-010059-17  SCREW, HEX, 5/8-11UNCX6 GR5 4
39 1-861-010032-07  WASHER, FLAT, ZP/CD, 1/4W 7
40 1-861-010032-10  WASHER, FLAT, ZP/CD, 3/8N 8
41 1-861-010032-11  WASHER, FLAT, ZP/CD,3/8W 18
42 1-861-010032-15  WASHER, FLAT, ZP/CD,1/2W 34
43 1-861-010032-19  WASHER, FLAT, ZP/CD, 5/8W 16
44 105-0722 HYDRAULIC OIL, RYKON MV - AMOCO REF
45 2045-6-6S ADAPER, 3/8 PIPE TO 3/8 PIPE SWVL 1
46 2049-6-6S 45 SWIVEL 3/8 MALE 3/8 FEMALE 1
47 2092-6-6S TEE, #6 NPT, 1 MALE, 2 FEMALE 1
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LT1420A & LT1422A - Bed to Frame Assembly - Gooseneck Type

ITEM PART NO. DESCRIPTION QTy.
48 2216-6-8S 3/8 FPT 3/4 MPT O-RING ADPT 1
49 2256-6-6S TEE 37 INTERNAL FLARE, PIPE ADAPTER 1
50 3-120-010498 BRACKET, LID LOCK TAG 1
51 3-174-010042 CHAIN LINK CONNECTING 3/8 4
52 3-174-010018036 CHAIN, 3/8 X 36 2
53 3-181-010008 BOTTOM HOSE CLAMP 13
54 3-187-010019 CLIP WELDMENT, JACK HANDLE 1
55 3-375-010609-02 HITCH 2-5/16 IN. BALL RECEIVER 1
56 3-382-010019 HOOK, EYE, W/LATCH ASSEMBLY 2
57 3-397-010235 HOSE ASSEMBLY, 3/8X144 3/8MPT ENDS 1
58 3-397-010277 HOSE ASSEMBLY, 3/8X139 3/8MPT ENDS 1
59 3-557-010052 PIN, FRONT EXT SUPPORT, LOWER 2
60 3-659-010013 SEAL, NEOPRENE SPONGE (NOT SHOWN) 1
61 3-711-010123003 SPACER, G/N HITCH TUBE X 3 1
62 3-711-010123006 SPACER, G/N HITCH TUBE X 6 1
63 516-22PTL PIN, MUD FLAP 1
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Electrical
7-WAY PLUG 6-WAY PLUG RV PLUG
Ground White i Marker Aux. Not Used
Tail/Marker Battery Charge Brown Tail/Marker Battery Charge
Brown Black Ground lectric Brak Brown Black
White Electric Brakes
Red
Right Turn
Aux. Not Used Right Turn Yellow Green
Green
Right Turn Gro_und Electric Brakes
Green Electric Brakes Battery Charge White Red
Red Yellow Yellow Black

Figure 1-17: Electrical

- Pintle Type (1 of 2)

1-32

F-295-0718




INDEX TABLE OF CONTENTS

Table provided for general use.

NOTES:

1-33



TABLE OF CONTENTS INDEX

Figure 1-18: Electrical - Pintle Type (2 of 2)
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Electrical - Pintle Type

ITEM PART NO. DESCRIPTION QTy.
201591 ELEC ASSEMBLY W/S-BRAKE LED GROTE
1 143114 GROMMET OVAL GROTE 2
2 143166 HARNESS EXT 48IN GROTE 1
3 156837 ELEC CONNECTOR 7POLE RV TRL REF
4 179902 LIGHT S/T/T RED CLEAR LENS GROTE 2
5 180570 COVER CHROME OBLONG GROMMET 2
6 187860 LIGHT ASSEMBLY LICENSE LED GROTE 1
7 187863 LIGHT YEL. LED .75 CL/MK CLEAR 2D 4
8 187864 LIGHT RED LED .75 CL/MK CLEAR 2D 7
9 199971 PLACE ACCESS BUMPER 1
10 == BED/FRAME ASSEMBLY TAG S-BRAKE REF
11 201603 HARNESS, PINTLE FRAME GROTE 1
12 201604 HARNESS, TAG BUMPER 1
13 202431 HARNESS, TAG AUX/BATTERY 1
14 202432 HARNESS MARKER EXT. 120IN 2
15 202433 HARNESS, MARKER EXT 150IN 2
16 202816 HARNESS, LICENSE EXT 80IN 1
17 1-343-010007 GROMMET 11DX1/4GWX1-3/GD 5
18 1-512-010007-03 NUT, HEX, #10-24 UNC GR2 2
19 1-656-010003051 SCREW, RD HD MACH #10-24X3/4 2
20 1-861-010032-03 WASHER, FLAT ZP/CD, #10 2
21 1-861-010034-07 WASHER, LKG, HLCL SPR, #10 2
22 107-0047 SCEW, HH PK TYPE F10-24X1/2 2
23 3-201-010002 CONDUIT 3/8 PLASTIC FLEX (NOT SHOWN) 21FT
24 3-203-010026 CONNECTOR ELEC 6-WAY PLUG REF
25 59P8 RECEPTACLE 7-PIN W/GUARD REF
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7-WAY PLUG 6-WAY PLUG RV PLUG
Ground White Tail/Marker Aux. Not Used
Tail/Marker Battery Charge Brown Tail/Marker Battery Charge
Brown Black Ground et } Brown Black
White Electric Brakes
Red )
Right Turn
Aux. Not Used Right Turn vellow oo
Green
glght fum Electric Brakes
reen Electric Brakes Battery Charge
Red Yellow Yellow Black

Figure 1-19: Electrical - LT1422A - Pintle Type (1 of 2)
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Figure 1-20: Electrical - LT1422A - Pintle Type (2 of 2)
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Electrical - LT1422A - Pintle Type

ITEM PART NO. DESCRIPTION QTy.
201575 ELECTRICAL ASSEMBLY, TAG TRL 1422A
1 143114 GROMMET OVAL GROTE 2
2 156837 ELECT CONNECTOR 7-POLE RV TRL REF
3 179902 LIGHT S/T/T RED CLEAR LENS GROTE 2
4 180570 COVER CHROME OBLONG GROMMET 2
5 187860 LIGHT ASSEMBLY LICENSE LED GROTE 1
6 187863 LIGHT YEL LED .75CL/MK CLEAR 2D 4
7 187864 LIGHT RED LED .75CL/MK CLEAR 2D 7
8 199971 PLATE ACCESS BUMPER 1
9 201571 BED/FRAME ASSEMBLY LT1422A (REF ONLY) REF
10 201603 HARNESS, PINTLE FRAME GROTE 1
11 201604 HARNESS, TAG BUMPER 1
12 202341 HARNESS, TAG, ELECT BRAKE 1
13 202431 HARNESS, TAG, AUX/BATTERY 1
14 202432 HARNESS, MARKER EXT 120 IN. 2
15 202433 HARNESS, MARKER EXT 150 IN. 2
16 202816 HARNESS, LICENSE EXT 80~ 1
17 1-203-010040-5 CONN, INSUL FEMALE PUSH-ON 2
18 1-343-010007 GROMMET 11DX1/4GWX1-3/8GD 9
19 1-512-010007-06 NUT, HEX, #10-24 UNC GR2 7
20 1-656-010003051 SCREW, RD HD MACH #10-24X3/4 3
21 1-656-010003055 SCREW, RD HD MACH #10-24X1-1/4 4
22 1-861-010032-03 WASHER, FLAT ZP/CD, #10 7
23 1-861-010034-07 WASHER, LKG, HLCL SPR, #10 7
24 107-0047 SCREW, HH PK TYPE F10-24X1/2 2
25 3-128-010032 BRAKE, ELEC BREAK-A-WAY KIT 1
26 3-201-010002 CONDUIT 3/8 PLASTIC FLEX (NOT SHOWN) REF
27 3-203-010026 CONNECTOR ELEC 6-WAY PLUG REF
28 3-272-010021 ELECT BUTT SPLICE 16/14 W/SEAL (NOT SHOWN) 10
29 59P8 RECEPTACLE 7 PIN W/GUARD REF
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7-WAY PLUG 6-WAY PLUG RV PLUG
Ground White Tail/Marker Aux. Not Used
Tail/Marker Battery Charge Brown Tail/Marker Battery Charge
Brown Black Ground lectri K Brown Black
White Electric Brakes
Red h
Right Turn
Aux. Not Used Right Turn Yellow Green
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zlght Turn Gro.und Electric Brakes
reen Electric Brakes Battery Charge White Red
Red Yellow Yellow Black
27

Figure 1-21: Electrical - Gooseneck Type (1 of 2)
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Electrical - Gooseneck Type

ITEM PART NO.

DESCRIPTION

QTy.

201577

ELECTRIC, LT1422A, G/N LED

1 1-203-010040-5 CONN, INSUL, FEMALE PUSH-ON 2
2 1-343-010007 GROMMET 11DX1/4GWX1-38GD 9
3 1-512-010007-06 NUT, HEX, #10-24 UNC GR2 8
4 1-656-010003051 SCREW, RD HD MACH #10-24X3/4 4
5 1-656-010003055 SCREW, RD HD MACH #10-24X1-1/4 4
6 1-861-010032-03 WASHER, FLAT, ZP/CD #10 8
7 1-861-010034-07 WASHER, LKG, HLCL SPR, #10 8
8 107-0047 SCREW, HH PK TYPE F10-24X1/2 2
9 143114 GROMMET OVAL GROTE 2
10 156837 ELECT CONNEECTOR 7POLE RV TRL REF
11 179902 LIGHT S/T/T RED CLEAR LENS GROTE 2
12 180570 COVER CHROME OBLONG GROMMET 2
13 187860 LIGHT ASSEMBLY LICENSE LED GROTE 1
14 187863 LIGHT YEL LED, .75CL/MK CLEAR 2D 4
15 187864 LIGHT RED LED, .75CL/MK CLEAR 2D 7
16 199971 PLATE ACCESS BUMPER 1
17 201576 BED/FRAME ASSEMBLY, LT1422A G/N REF
18 201603 HARNESS PINTLE FRAME GROTE 1
19 201604 HARNESS, TAG BUMPER 1
20 202431 HARNESS TAG AUX/BATTERY 1
21 202432 HARNESS MARKER EXT 120IN 2
22 202433 HARNESS MARKER EXT 150IN 2
23 202816 HARNESS LICENSE EXT 80IN 1
24 202840 HARNESS, TAG G/N MAIN 1
25 3-128-010032 BRAKE, ELEC., BREAK AWAY KIT 1
26 3-201-010002 CONDUIT 3/8 PLASTIC FLEX (NOT SHOWN) 210 FT
27 3-203-010026 CONNECTOR ELEC 6-WAY PLUG REF
28 59P8 RECEPTICLE 7-PIN W/GUARD REF
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Figure 1-23: 6K & 7K - Electric Brake - 6 & 8 Bolt Hub
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6K & 7K - Electric Brake - 6 & 8 Bolt Hub

ITEM PART NO. DESCRIPTION QTy.

107104 AXLE ELECTRIC W/E-Z LUBE - 6-BOLT *

107115 AXLE ELECTRIC W/E-Z LUBE - 8-BOLT *

120968 AXLE, 7K, ELECTRIC W/E-Z LUBE - 8-BOLT *

147160 AXLE, ELECTRIC, 7K 94 REAR (REF ONLY) *

023-326-00 LH COMPLETE BRAKE ASSEMBLY (REF ONLY) REF REF *

023-327-00 RH COMPLETE BRAKE ASSEMBLY (REF ONLY) REF REF *

023-180-00 LH COMPLETE BRAKE ASSEMBLY (REF ONLY) * * REF

023-181-00 RH COMEPLETE BRAKE ASSEMBLY (REF ONLY) * * REF
1 147379 BACKING PLATE ASSEMBLY 1 1 -
1 147646 BACKING PLATE ASSEMBLY -- -- 1
2 147380 LH ACTUATING LEVER ARM ASSEMBLY 1 1 1
2 147381 RH ACTUATING LEVER ARM ASSEMBLY 1 1 1
3 147382 WIRE CLIP 1 1 1
4 147383 RETRACTOR SPRING 2 2 2
5 147384 SHOE & LINING KIT REF REF REF
6 147385 ADJUSTER ASSEMBLY 1 1 1
7 147386 ADJUSTING SCREW SPRING 1 1 1
8 147646 MAGNET KIT 1 1 -
9 147388 ADJUSTER SLOT PLUG 1 1 --
10 145003 WIRE GROMMET 1 1 --
11 147389 ANCHOR POST WASHER 1 1 -
12 147390 LOCKWASHER 1 1 -
13 147391 BRAKE MOUNTING NUT 1 1 -
14 143402 GREASE SEAL 1 1 -
15 106336 INNER BEARING CONE 1 1 1
16 106338 INNER BEARING CUP 1 1 1
17 147392 OUTER BEARING CUP 1 - 1
17 106339 OUTER BEARING CUP -- 1 1
18 147393 OUTER BEARING CONE 1 - -
18 106337 OUTER BEARING CONE -- 1 1
19 112728 SPINDLE NUT 1 1 1
20 137229 GREASE CAP 1 1 1
21 106344 RUBBER PLUG 1 1 1
22 147394 SPINDLE WASHER 1 - -
22 112727 SPINDLE WASHER -- 1 1
23 106341 1/2-20 PRESS-IN STUD 6 8 8
24 112729 TANG WASHER FOR E-Z LUBE AXLE 1 1 1
25 106342 1/2-20 CONE NUT 6 8 8
26 147395 HUB & DRUM ASSEMBLY (6-BOLT) 1 - -
26 106335 HUB & DRUM ASSEMBLY (8-BOLT) -- 1 1
27 147396 HUB 1 1 1
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Figure 1-24: 6K - Hydraulic - 6 & 8 Bolt Hub
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6K - Hydraulic - 6 & 8 Bolt Hub

ITEM PART NO. DESCRIPTION QTY.

109597 AXLE, HYDR W/ E-Z LUBE - 8-BOLT

111333 AXLE, HYDR W/ E-Z LUBE - 6-BOLT

023-342-00 LH COMPLETE BRAKE ASSEMBLY (REF ONLY) REF REF

023-343-00 RH COMPLETE BRAKE ASSEMBLY (REF ONLY) REF REF
1 147397 BACKING PLATE ASSEMBLY 1 1
2 147398 BRAKE CYLINDER UNI-SERVO, LH 1 1
2 147399 BRAKE CYLINDER UNI-SERVO, RH 1 1
3 147631 PUSH ROD 1 1
4 147632 SEMS (SCREW & WASHER ASSEMBLY) 1 1
5 147633 TRAVEL LINK 1 1
6 147634 RETRACTOR SPRING 1 1
7 147636 SHOE & LINING KIT, LH REF REF
7 147637 SHOE & LINING KIT, RH REF REF
8 147638 ADJUSTER ASSEMBLY 1 1
9 147639 ADJUSTING SCREW SPRING 1 1
10 147388 PLUG 1 1
11 147390 LOCKWASHER 1 1
12 147391 BRAKE MOUNTING NUT 1 1
13 147640 SHOE LEVER 1 1
14 147641 LOCKNUT 1 1
15 147642 SCREW 1 1
16 147643 WASHER 1 1
17 147644 PRIMARY SHOE RETURN SPRING 1 1
18 143402 GREASE SEAL 1 1
19 106336 INNER BEARING CONE 1 1
20 106338 INNER BEARING CUP 1 1
21 106339 OUTER BEARING CUP - 8-BOLT 1 --
21 147392 OUTER BEARING CUP - 6-BOLT - 1
22 106337 OUTER BEARING CONE - 8-BOLT 1 -
22 147393 OUTER BEARING CONE - 6-BOLT -- 1
23 112728 SPINDLE NUT 1 1
24 137229 GREASE CAP 1 1
25 106344 RUBBER PLUG 1 1
26 112727 SPINDLE WASHER 1 1
27 106341 1/2-20 PRESS-IN STUD 8 6
28 112729 TANG WASHER FOR E-Z LUBE HUB 1 --
29 106342 1/2-20 CONE NUT 8 6
30 106335 HUB & DRUM ASSEMBLY - 8-BOLT REF --
30 147395 HUB & DRUM ASSEMBLY - 6-BOLT -- REF
31 147396 HUB 1 1
32 147635 SHOE LEVER RETURN SPRING 1 1
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Figure 1-25: 7K Hydraulic Brakes - Dexter - 12x2
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7K Hydraulic Brakes - Dexter - 12x2

ITEM REFERENCE NO. DESCRIPTION

QTy.

K23-338-00 LH COMPLETE BRAKE ASSEMBLY (REF ONLY)
K23-339-00 RH COMPLETE BRAKE ASSEMBLY (REF ONLY)

REF
REF

----- LH BRAKE CYLINDER, UNI-SERVO
----- RH BRAKE CYLINDER, UNI-SERVO

—_

----- LH BRAKE CYLINDER, DUO-SERVO
----- RH BRAKE CYLINDER, DUO-SERVO

_____ CYLINDER PUSH ROD
----- BACKING PLATE ASSEMBLY

----- SEMS - SCREW & WASHER ASSEMBLY
----- ANCHOR POST WASHER

_____ RETRACTOR SPRING
..... LH SHOE & LINING KIT
_____ RH SHOE & LINING KIT

00 N O~ WNN|—= =

9 ADJUSTER ASSEMBLY
10 - ADJUSTING SCREW SPRING

11 e ADJUSTER SLOT PLUG
12 e NUT WASHER ASSEMBLY (NOT INCLUDED W/ COMPLETE BRAKE
ASSEMBLY; SOLD SEPARATELY)

Ol = | = A= a N = NN = == =
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210384 Modified to allow
clearance of brake drums
during loading/unloading.

Figure 1-26: 8K - Electric - 8 Bolt
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8K - Electric - 8 Bolt

ITEM PART NO. DESCRIPTION QTy.
210383 AXLE, ELECT. 8K, E-Z, 96MOD
210384 AXLE, ELECTRIC, 8K, E-Z, 8-BOLT, 96
1 147647 LEFT HAND SHOE & LINING KIT REF
1 147648 RIGHT HAND SHOE & LINING KIT REF
2 147649 BACKING PLATE ASSEMBLY 1
3 147650 SHOE RETURN SPRING - RETURN (BLACK) 1
4 147651 SHOE RETURN SPRING - RETURN (GREEN) 1
5 144987 LH ACTUATING ARM ASSEMBLY REF
5 144989 RH ACTUATING ARM ASSEMBLY REF
6 144991 WIRE CLIPS 1
7 144992 LH/RH ARM/SHOE RETAINER REF
8 147652 FLANGE NUT 1
9 147729 MAGNET KIT 1
10 144994 CENTERING SPRING 1
11 147653 ADJUSTER CABLE 1
12 147654 LH ADJUSTER LEVER REF
12 147655 RH ADJUSTER LEVER REF
13 147656 LH ADJUSTER LEVER SPRING (BLUE) REF
13 147657 RH ADJUSTER LEVER SPRING (WHITE) REF
14 147658 ADJUSTER SPRING 1
15 147659 LH ADJUSTER ASSEMBLY 1
15 147660 RH ADJUSTER ASSEMBLY 1
16 147661 DUST SHIELD 1
17 147662 BRAKE MOUNTING BOLT 1
18 106344 RUBBER PLUG 1
19 145003 WIRE GROMMET 1
20 145005 ADJUSTER CLIP (BARREL END) 1
21 145004 ADJUST CLIP (THREAD END) 1
22 106343 GREASE CAP 1
23 147670 SPINDLE NUT RETAINER 1
24 147669 SPECIAL JAM NUT 1
25 147666 SPINDLE NUT 1
26 147663 BRAKE MOUNTING NUT 1
27 147664 LOCKWASHER 1
28 112727 SPINDLE WASHER 1
29 143580 OUTER BEARING CONE 1
30 147665 OUTER BEARING CUP 1
31 134832 5/8-18 PRESS-IN STUD 8
32 147667 HUB/DRUM ASSEMBLY REF
33 147661 DUST SHIELD 1
34 106338 INNER BEARING CUP 1
35 106336 INNER BEARING CONE 1
36 143579 GREASE SEAL 1
37 147668 HUB 1
38 138699 5/8-18 FLANGE NUT 8
L LH COMPLETE BRAKE ASSEMBLY (REF ONLY) REF
39 - RH COMPLETE BRAKE ASSEMBLY (REF ONLY) REF
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Figure 1-27: Cylinder 2-1/2 X 16
Cylinder 2-1/2 X 16
ITEM PART NO. DESCRIPTION QTy.
107229
1 e PISTON ROD ASSEMBLY 1
2 e BUTT & TUBE ASSEMBLY 1
3 e PISTON 1
4 - GLAND 1
5 220000208 LOCKNUT 3/4-16 1
6 @ - PORT PLUG 2
7 e GREASE ZERK 1
8 125565 GREASE ZERK 1
9 e SNAP RING RETAINER 1
10 - PISTON RING 1
11 emem- O-RING 1
12 e O-RING 2
13 e BU-WASHER 2
14 - BU-WASHER 1
15 e U-CUP 1
16 - WIPER 1
17 - BU-WASHER (INCLUDED W/PACKING KIT BUT NOT USED) 1
18 me-- QUAD RING (INCLUDED W/PACKING KIT BUT NOT USED) 1
19 PMCK-5400 PACKING KIT CYLINDER (INCLUDES ITEMS 9 THRU 18) REF
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Figure 1-28: Side Rail

Side Rail

ITEM PART NO. DESCRIPTION QTy.
108431 SIDERAIL ASSEMBLY, CT TRL

1 108430 SIDERAIL WELDMENT CT TRL 47.5 2

2 516-22PTL PIN, MUD FLAP 4
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Figure 1-29: Roller Assembly
Roller Assembly
ITEM PART NO. DESCRIPTION QTYy.
136385 ROLLER INSTALLATION LT1016A
1 1-298-010001-1 FITTING, GREASE, 1/4-28 STR SHORT 2
2 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC, GRB 2
3 1-861-010032-11 WASHER, FLAT, ZP/CD, 3/8W 4
4 136379 ROLLER, WLDMT, CABLE LT1016-4 1
5 136382 SCREW, HEX, 3/8-16UNCX7-1/2 GR8 2
6 136383 PIN, ROLLER CABLE, LT1016-4 1
7 136384 SUPPORT, ROLLER CABLE 1016-4 2

1-54 F-295-0718



TABLE OF CONTENTS

Figure 1-30: Top Wind Jack Assembly - 7K & 12K

Top Wind Jack Assembly - 7K & 12K

ITEM PART NO. DESCRIPTION QTy.

130971 JACK 7K INSTALL TAG *

130972 JACK 7K INSTALL TAG *

130974 JACK 12K INSTALL TAG *

130975 JACK 12K INSTALL TAG *
1 130771 JACK, BOLT-ON 7K (USED ON 130971 & 130972) 1 --
1 124242 JACK, BOLT-ON 12K LT14 (USED ON 130974 & 130975) -- 1
2 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB - 4
3 1-654-010059-05 SCREW, HEX, 5/8-11UNCX2 GR5 -- 4
4 1-654-010059-17 SCREW, HEX, 5/8-11UNCX6 GR5 - 4
5 1-861-010032-19 WASHER, FLAT, ZP/CD, 5/8W - 4
6 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 UNC, GRB 4 -
7 1-654-010055-04 SCREW, HEX, 1/2-13UNCX1-3/4 GR5 4 -
8 1-654-010055-17 SCREW, HEX, 1/2-13UNCX6 GR5 4 -
9 1-861-010032-15 WASHER, FLAT, ZP/CD 1/2W 4 --

1-55




TABLE OF CONTENTS INDEX

S N )
A 1N A
) -\
e e
A . 720
2T TR
- N - N
L T 2 TSN
. //')‘,/ < = T //é/z:)\
IS T T
- NN Y - v/gk
N . A e S
ST T >
- _ ) // - . o . / b )
— c ~ B /// - ) ~
//// B /// - - ”? -
- ~ .o 0? /5@
A A J/@
S
~ \/{
ISV /ﬂf
~ EL 7
6 1
Figure 1-31: Spare Tire Mounting Kit
Spare Tire Mounting Kit
ITEM PART NO. DESCRIPTION QTY.
130777 SPARE TIRE CARRIER KIT W/ TIRE & RIM
130778 SPARE TIRE CARRIER KIT W/O TIRE & RIM
199956 SPARE TIRE CARRIER KIT W/ TIRE & RIM DOUBLE COIN
1 1-654-010051-08 SCREW, HEX, 3/8-16UNCX1-3/4 GR5 1
2 1-654-010055-04 SCREW, HEX, 2
3 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC, GRB 1
4 1-512-010005-09 NUT, HEX, SLFLKG 2
5 1-512-010005-13 NUT, HEX, SLFLKG 2
6 1-861-010032-11 WASHER, FLAT, ZP/CD 2
7 1-861-010032-15 WASHER, FLAT, ZP/CD 4
8 1-861-010032-19 WASHER, FLAT, ZP/CD 2
9 108195 BAR, WINCH COUNTERWEIGHT 1
10 162505 SUPPORT WLDMT SPARE TIRE 1
11 151224 TIRE/RIM 215/75/17.5 DOUBLE COIN LT14 REF
11 126481 TIRE/RIM 215/75/17.5 GOODYEAR LT14 REF
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Figure 1-32: Winch Items
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Winch ltems

ITEM PART NO. DESCRIPTION QTy.
108197 WINCH, RAMSEY DCY- 200
1 276028 SHIFTER ASSEMBLY 1
2 278027 SOLENOID ASSEMBLY - 12V 1
3 110777 SWITCH ASSEMBLY 1
4 e ANGLE 1
5 ANGLE 1
6 316083 CAP - BEARING 1
7 - JAW CLUTCH 1
8 328134 COVER - WORM GEAR HOUSING 1
9 e COVER - SPUR GEAR HOUSING 1
10 332007 DRUM 1
11 e IDLER GEAR 1
12 e GEAR 2
13 - PINION 1
14 - GEAR - R.H. 60:1 1
15 336010 HANDLE 1
16 - HOUSING - SPUR GEAR 1
17 338208 HOUSING - CLUTCH 1
18 338273 HOUSING - GEAR 1
19 - KEY - SQUARE 1
20 - KEY - SQUARE 1
21 - SHAFT - SPUR 1
22 - SHAFT - DRUM 1
23 - WORM - R.H. 60:1 1
24 - BEARING - NEEDLE 3
25 402002 BEARING - BALL 2
26 412003 BUSHING 4
27 412045 BUSHING 1
28 - CAPSCREW, 1/4-20 X 3/4 GR5 17
29 - CAPSCREW, 1/4-20 X 7/8 GR5 4
30 - CAPSCREW, 1/4-20 X 1 GR5 3
31 - CAPSCREW, 3/8-16 X 3/4 GR5 1
32 - CAPSCREW, 3/8-16 X 1-1/4 GR5 6
33 @ - CAPSCREW, SOC. HEAD 1/4-20 X 1 GR5 4
34 0 - CAPSCREW, SOC. HEAD 1/4-20 X 3/4 GR5 2
3% - CAPSCREW, SOC. HEAD 3/8-16 X 1/2 GR5 1
36 - SETSCREW, SOC. HEAD 1/4-20 X 5/16 1
37 416030 SETSCREW, SOC. HEAD 1/4-20 X 3/8 GR5 1
38 - SETSCREW, SOC. HEAD 3/8-16 X 1/2 GR5 1
L NUT, HEX 3/8-24 3
40 - WASHER, FLAT ALUM 1/4 3
41 - LOCKWASHER, MED SECT 3/8 10
42 438014 DRAG BRAKE 2
43 442184 GASKET 2
44 - GASKET 1
45 442205 GASKET 1
46 - KEY 1
47 - KEY 2
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Winch Items

ITEM PART NO. DESCRIPTION QTY.
48 - KEY 4
49 456001 LUBE FITTING 1
50 456008 RELIEF FITTING 2
51 458001 MOTOR - 12V 1
52 - O-RING 1
53 468002 REDUCER 2
54 - PIPE PLUG SQ HEAD 2
55 - PIPE PLUG SOC, HEAD 2
56 - PIPE PLUG SOC. HEAD 1
57 - PIN 2
58 470033 SPIROL PIN 1
59 472012 PLUG 1
60 472013 PLUG 1
61 - RUBBER BOOT 1
62 486009 OIL SEAL 1
63 486017 OIL SEAL 1
64 @ - OIL SEAL 1
65 - SNAP RING 1
66 494002 SPRING 2
67 494053 SPRING 1
68 - THRUST WASHER 3
69 518014 THRUST WASHER 1
70 518015 THRUST WASHER 2
71 - FIBER WASHER 1
72 - GASKET & SEAL KIT REF
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Figure 1-33: Surge Brake Actuator
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Surge Brake Actuator

ITEM  PART NO. DESCRIPTION Qry.
109879 SURGE-BRAKE ACTUATOR
— INNER SLIDER TUBE CHANNEL DOWN 1
T — INNER SLIDER TUBE CHANNEL CENTERED 1
TR— INNER SLIDER TUBE CHANNEL UP 1
2 - TOP WEAR PAD !
3 e BOTTOM WEAR PAD 1
//A— 1/4-20 X 1/2 FLAT HEAD SCREW 12
5 SB12426 DAMPER SHOCK 2
6 FRONT SHOCK PIN !
7 e OUTER CASE 1
8 CONNECTING PIN 2
9 5/32 X 1-1/4 COTTER PIN 6
10 REAR SHOCK PIN 1
11 e EMERGENCY LEVER SPRING 1
12 5/16 EXTERNAL TOOTH LOCK WASHER 2
13 e 5/16-18 X 5/8 HEX HEAD BOLT GR5 2
14 1/4-20 X 3/4 HEX HEAD BOLT GR5 4
15 e 1/4 LOCK WASHER 4
16 EMERGENCY LEVER 1
17 e PUSH ROD ASSEMBLY 1
18 MASTER CYLINDER W/GASKET 1
19 e REPLACEMENT MASTER CYLINDER GASKET REF
20 INVERTED FLARE FITTING W/ORIFICE 1
21 e MASTER CYLINDER CAP /DIAPHRAGM AND O-RING 1
7 J— 3/32 CABLE WITH HOOKS, BOTH ENDS 1
22 REPLACEMENT S-HOOKS REF
23 - LEVER GUIDE 1
24 05687 MASTER CYLINDER PROTECTIVE BOLT 1
26 - 5/8-11 X 4-1/2 HEX HEAD BOLT GR5 2
27 e 5/8-11 NYLON INSERT LOCK NUT 2
28 3-375-010625 HITCH 2-5/16 BALL FEMALE ADJ. 1
29 3-375-010624 HITCH PINTLE FEMALE ADJ. 1
30 123515 LEVER REPLACEMENT KIT (ITEMS 11, 16 & 22) REF
31 123514 MASTER CYLINDER REPAIR KIT W/GASKET REF
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3-128-010036 ............................ 1-7 438014 ... ... ... 1-59
3-158-010003 ........................... 1-19 442184 .. ... ... 1-59
3-158-010004 ...................... 1-13, 1-19 442205 .. ... ... 1-59
3-158-010012 . ..................... 1-13, 1-19 456001 .......... ... ... ... ... 1-60
3-158-010015 . ..................... 1-13, 1-19 456008 .................... .., 1-60
3-158-010021 . .......................... 1-19 458001 .......... ... . ... ..., 1-60
316083 ...... ... 1-59 468002 .................. .. 1-60
3-174-010018036 ........... 1-7, 1-11, 1-25, 1-30 470033 .. ... 1-60
3-174-010042 . ... .................. 1-25, 1-30 472012 .. ... 1-60
3-181-010008 .................. 1-17, 1-25, 1-30 472013 .. ... 1-60
3-187-010018 . ... .................. 1-13, 1-19 486009 .................... .. 1-60
3-187-010019 . ............. ... ... . ...... 1-30 486017 .......... ... .. .. ... 1-60
3-201-010002 .................. 1-35, 1-39, 1-43 494002 .............. . 1-60
3-203-010026 .................. 1-35, 1-39, 1-43 494053 .. ... ... 1-60
3-272-010021 .. ............... ... ... 1-39 516-22PTL ........................ 1-30, 1-53
328134 ... ... 1-59 518014 ... ... ... . ... 1-60
332007 ... 1-59 518015 ... ... ... .. .. . 1-60
336010 ................... . 1-59 B9P8 . ... 1-35, 1-39, 1-43
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Equipment from Landoll Corporation is built to exacting
standards ensured by ISO 9001 registration at all
Landoll manufacturing facilities.

LT1016A/1016+4A/1020A
LT1216+4A/1220A/1420A/1422A

Parts Manual

Re-Order Part Number F-295-0718
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